
PK 200
0102001001 12

10/19/14 1/7

toolspareparts.com.au



PK 200
0102001001 12

10/19/14 2/7

toolspareparts.com.au



PK 200
0102001001 12

10/19/14 3/7

toolspareparts.com.au



PK 200
0102001001 12

Position Amount Type number Description PG
1 1 1010221150 ELECTRIC MOTOR 1,8KW 230/1/50 AM20 DREHZ 61
4 1 1485221570 POSITIONING SCREW 15
5 1 1380221434 RIVING KNIFE CARRIER 24
6 1 1485221480 THREADED ROD M 14LH X132 HÖHENVERSTELLUN 27
7 1 1485221499 FUEHRUNG  
8 1 1380221400 MOTORHEAD CARRIAGE 48
9 1 1380613626 CONICAL GEAR WHEEL 16
10 1 1482221587 RIVING KNIFE 26
11 1 1482221595 RIVING KIFE PLATE 12
12 1 7052222014 SPRING BAND 13
13 1 1485221618 Blade collar, inner 23
14 1 0910018965 SAW BLADE TCT 210X2,4/1,6X30 Z=30 WZ  
15 1 1482221900 BLADE COLLAR, OUTER 17
16 1 1381220938 SEGMENT PIECE 12
17 1 1382220915 LEVER, BLADE TILT BL 2,5X286X100 23
19 1 1482220920 SWIVEL PLATE BL 2,99X263X236 25
20 1 2391202772 GLIDE PIECE 10
21 1 1380220969 TABLE SECTION  VORNE 19
23 1 1380220977 TABLE SECTION  HINTEN 19
24 1 1381221454 DUST EXTRACTION PORT 14
25 1 1482221722 DECKBLECH SAEGESCHLITTEN  
26 1 7051221952 TENSION SPRING RD 2X34X30 17
30 1 1382222179 SUPPORT PLATE BL 1,5X16,5X23 12
39 1 1382221776 VORDERWAND  
40 1 1382221784 RUECKWAND  
41 1 1382221792 SEITENWAND  
42 1 1382216780 RETENTION PLATE BL 2X40X110 15
43 1 1394201630 Push stick 19
44 1 1482222788 FASTENING STRAP FL 16X5X48 /2XM6 15
45 1 1482221803 BRAKE PAD BD 2,99X25X59,5 12
47 1 1485215308 GEARWHEEL AXLE SW 13X87 20
48 1 1380215329 GEARWHEEL RD 62X19 19
49 1 1485221740 GEARWHEEL SW 13X28 23
50 1 1381221462 COVER, BEVEL GEAR DRIVE 13
51 1 1381215330 HANDWHEEL, BLADE TILT 15
52 1 1381212846 HANDWHEEL COVER 10
53 1 1142215647 ANGLE SCALE 16
54 1 1381221837 TILT STOP 12
55 1 1381221845 TUBE, DUST COLLECTION RDA 37X290 21
56 1 7003195370 SCHEIBENHANDRAD 30
57 1 1381221209 TERMINAL BOX ASSEMBLY 18

10/19/14 4/7

toolspareparts.com.au



PK 200
0102001001 12

58 1 8216103930 TERMINAL BLOCK 2,5 mm² VDE 5VD4 301 /Nr. 10
59 1 8131221399 SWITCH KSK WN  K700/TAZ/NKAZ/KAZ/KL 44
60 1 1380220942 SWIVEL SEGMENT  VORNE 19
61 1 1380220950 SWIVEL SEGMENT  HINTEN 19
75 1 1383221877 TABLE EXTRUSION 539,9 MM AUßEN 32
77 1 1383221885 TABLE EXTRUSION 539,9 MM INNEN 35
78 1 1142221965 SCALE 0,50X9,3X210 0,00-20,95 CM 17
82 1 7057208753 RUBBER FOOT RD 30X17,5 80 SHORE 12
91 1 1482214548 GLIDE RAIL FL 16X5X230 PARALLELANSCHLAG 20
92 1 1380222031 LOCK PLATE 21
95 1 1010698878 SAW BLADE GUARD WITH SUCTION PORT 33
97 1 7052078118 CABLE CLIP 10
100 1 1485221090 ADVANCING SHAFT RD 10X385 26
101 1 1383221060 ANGLE GUIDE EXTRUSION 426 MM VORNE 30
102 1 1142221043 SCALE 0,50X9,3X101 0,00-10,00 CM 17
103 1 1382221148 ANGLE BRACKET BL 2,99X125,6X170 25
105 1 1383221079 REMOVABLE TABLE SECTION 539,7 MM 36
107 1 1383221052 ANGLE GUIDE EXTRUSION 426 MM HINTEN 29
108 1 1142221132 ANGLE SCALE 1,00 2X0-45 GRAD 16
109 1 1492027223 Guide rail 26
110 1 6104220876 Hex fit bolt 13
111 1 1380220845 CLAMPING PAD 35
112 1 1383220862 FENCE CARRIER EXTRUSION 30
113 1 1383220838 AUXILIARY FENCE EXTRUSION 400 MM 28
114 1 1492027223 Guide rail 26
116 1 1482222656 SETTING PLATE BD 2,99X30X63,5 12
117 1 1142221027 SCALE 0,50X9,3X88 12,15-20,95 CM 27
500 1 141110320 Hexagon head screw 12
501 1 6110125036 CUP SQUARE NECK SCREW M 5X16 VERZ. 10
502 1 6123612815 RAISED CHEESE HEAD SCREW 10
503 1 6404091580 RETAINING WASHER RD 8 VERZ. 10
504 1 141150050 Washer 10
505 1 141113870 Cap screw 12
506 1 6720008511 WOODRUFF KEY 10
507 1 141151340 Washer 10
508 1 6202002305 HEXAGON NUT, PREV. TORQUE TYPE 10
509 1 7123148635 STEEL BALL RD 7,938 10
510 1 6103001356 HEXAGON HEAD SCREW M 6X16 VERZ.FLECKBESC 10
511 1 6121000839 Cap screw 10
514 1 6202002291 HEXAGON NUT, PREV. TORQUE TYPE 10
515 1 141113840 Cap screw 12
516 1 6121023081 Cap screw 10

10/19/14 5/7

toolspareparts.com.au



PK 200
0102001001 12

517 1 141151940 Washer 10
520 1 6172001830 Fillister head screw 10
521 1 141116250 Hexagon head screw 10
522 1 141150130 Washer 10
530 1 6621009530 BLIND RIVET, MUSHROOM HEAD 6X8 F FLACHRU 10
532 1 6110000594 CUP SQUARE NECK SCREW 10
533 1 7006072385 Clamping lever 18
534 1 6123612815 RAISED CHEESE HEAD SCREW 10
535 1 6305002486 Washer 10
536 1 141150020 Washer 10
537 1 141110570 Fillister head screw 10
538 1 141122680 Self-tapp. hexag. h. screw 10
539 1 6442059304 SPACER SLEEVE 10
540 1 7053081619 CUP SPRING 10
541 1 6503001665 CLAMPING SLEEVE 4X20 10
543 1 1341016980 SLEEVE, CABLE SUPPORT TYP 15-561 12
544 1 8242033664 STRAIN RELIEF 10
545 1 141116840 Self-tap. fill. h. screw 10
549 1 6209110995 Flange nut 10
551 1 6621075371 BLIND RIVET, MUSHROOM HEAD 5X8 F FLACHRU 10
552 1 6172091014 Fillister head screw 10
560 1 7005125213 WING NUT M 6 GEW.-EINSATZ VERZINKT 10
562 1 7006028653 RATCHET LOCK LEVER, FEMALE 19
563 1 6163198736 HEX. SOCKET SET SCREW, DOG PT. 15
565 1 6110000624 CUP SQUARE NECK SCREW M 6X45 VERZ. 10
566 1 6265167657 TIN NUT 12
567 1 6174155800 Self-tapp. counters. screw 10
568 1 6131001531 CROSS RECESSED FLAT HEAD SCREW M 4X8 VER 10
569 1 141150010 Washer 10
570 1 6201001437 CAP NUT M 4 VERZ. 10
571 1 7000025466 STARKNOB NUT M 6 (DIN 934) VERZINKT 12
572 1 6161030528 HEX. SOCKET SET SCREW, FLAT PT M 6X20 VE 10
573 1 6131009460 CROSS RECESSED FLAT HEAD SCREW 10
574 1 141131020 Square nut 12
575 1 6150190299 THUMB SCREW M 6X68 13
576 1 6442025779 SPACER SLEEVE RD 15/6X18 10
577 1 6174155800 Self-tapp. counters. screw 10
579 1 6621604536 BLIND RIVET, MUSHROOM HEAD 5X6 F FLACHRU 10
580 1 8242051328 CABLE CLIP 13
583 1 7053016795 Cup spring 10
584 1 6209620098 FLANGE NUT 11
585 1 6209114230 Flange nut 10

10/19/14 6/7

toolspareparts.com.au



PK 200
0102001001 12

7001 1 1010603265 MITRE FENCE, PRE-ASSEMBLED 36
7002 1 1010603257 RIP FENCE, PRE-ASSEMBLED 49
7004 1 1010651111 TABLE ASSEMBLY  PK200 56

Powered by TCPDF (www.tcpdf.org)

10/19/14 7/7

toolspareparts.com.au

http://www.tcpdf.org

